AGM9001CR

NO. DESCRIPTION NO. DESCRIPTION

1 UPPPER FLANGE 26 PINION

3 DOWN FLANGE 27 WASHER 13.8x8.5x0.8
4 LOCKING LEVER 28 WASHER 11.8x8.5x1
5 WASHER 29 BEARING 6087

6 NUT M5 30 SCREW M4

7 CIRCLIP 04 31 ROTOR

8 GUARD 32 STATOR

9 SPINDLE 33 SWITCH

10 KEY 3X10 34 CONTROL PCB

11 SCREW M4X12 35 ANTI-START LEVEL

12 FRONT COVER 36 SPRING

13 BEARING 60017 37 ROTARY LOCKING BUTTON
14 BEARING PRESS BOARD 38 SPRING

15 SCREW M4X8 39 TRIGGER

16 BIG GEAR 40 SPRING 0.6X5.5X17
17 WASHER 011 41 SPEED ADJUSTMENT cover
18 CIRCLIP 010 42 HOUSING

19 NEEDLE BEARING HK0810 44 SCREW ST3.5x16

20 CIRLIP 05 45 HANDLE

21 SCREW ST4X22 47 CONNECTOR

22 GEAR BOX 49 CONNECTION BOARD
23 SPRING 50 HANDLE

24 LOCKING BUTTON 51 SPANNER

25 NUT M6
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